
Ohio EPA Permit No.: 3PG00159*ED 
Application No: OH0133451 

Action Date: September 24, 2024
Effective Date: November 1, 2024
Expiration Date: October 31, 2029

Ohio Environmental Protection Agency 
Authorization to Discharge Under the 

National Pollutant Discharge Elimination System 

In compliance with the provisions of the Federal Water Pollution Control Act, as amended (33 U.S.C. 
1251 et. seq., hereinafter referred to as the "Act"), and the Ohio Water Pollution Control Act (Ohio 
Revised Code Section 6111), 

Wayne County Board of Commissioners 

is authorized by the Ohio Environmental Protection Agency, hereinafter referred to as "Ohio EPA," to 
discharge from the Kidron Wastewater Treatment Works, located at 5232 Zuercher Road, Kidron, Ohio, 
[...]
permittee operating any semi-public disposal system shall abandon the semi-public disposal system and 
connect it into the publicly owned treatment works. 
 



Page 1 of 18 
 

 National Pollutant Discharge Elimination System (NPDES) Permit Program 
 
 MINOR DISCHARGER FACT SHEET 
 
 Regarding NPDES Permit to Discharge to State Waters 
 

Ohio Environmental Protection Agency 
P.O. Box 1049 

50 West Town St, Suite 700 
Lazarus Government Center 
Columbus, Ohio 43216-1049 

(614) 644-2001 
 
Public Notice No.: 205552 Ohio EPA Permit No.: 3PG00159*DD 
Public Notice Date: August 22, 2024 Application No.: OH0133451 
Comment Period Ends: September 21, 2024 

 Name and Address of Facility 
Name and Address of Applicant: Where Discharge Occurs:      
 
Wayne County Board of Commissioners   Wayne County Kidron WWTP  
Office of Environmental Services   5232 Zuercher Road 
428 West Liberty Street  Sugar Creek Township, Ohio 44618 
Wooster, Ohio 44691  Wayne County 
 
Receiving Water: North Fork Sugar Creek (RM 5.1) Subsequent Stream Network: Sugar Creek, 

Tuscarawas River, Muskingum River, Ohio 
River 

 
INTRODUCTION 
 
This Fact Sheet is prepared in order to document the technical basis and risk management decisions that are 
considered in the determination of water quality based NPDES Permit effluent limitations.  The technical basis 
for the Fact Sheet may consist of evaluations of promulgated effluent guidelines, existing effluent quality, 
instream biological, chemical and physical conditions, and the relative risk of alternative effluent limitations.  
This Fact Sheet details the discretionary decision-making process empowered to the Director by the Clean 
Water Act (CWA) and Ohio Water Pollution Control Law (Ohio Revised Code [ORC] 6111).  Decisions to 
award variances to Water Quality Standards (WQS) or promulgated effluent guidelines for economic or 
technological reasons will also be justified in the Fact Sheet where necessary. 
 
No antidegradation review was necessary.   
 
Effluent limits based on available treatment technologies are required by Section 301(b) of the CWA.  Many 
of these have already been established by the United States Environmental Protection Agency (U.S. EPA) in 
the effluent guideline regulations (a.k.a. categorical regulations) for industry categories in 40 CFR Parts 405-
499.  Technology-based regulations for publicly-owned treatment works are listed in the Secondary Treatment 
Regulations (40 CFR Part 133).  If regulations have not been established for a category of dischargers, the 
director may establish technology-based limits based on best professional judgment (BPJ). 
 
Ohio EPA reviews the need for water-quality-based limits on a pollutant-by-pollutant basis. Wasteload 
allocations (WLAs) are used to develop these limits based on the pollutants that have been detected in the 
discharge, and the receiving water’s assimilative capacity.  The assimilative capacity depends on the flow in 
the water receiving the discharge, and the concentration of the pollutant upstream.  The greater the upstream 
flow, and the lower the upstream concentration, the greater the assimilative capacity is.  Assimilative capacity 



Page 2 of 18 
 

may represent dilution (as in allocations for metals), or it may also incorporate the break-down of pollutants in 
the receiving water (as in allocations for oxygen-demanding materials). 
 
The need for water-quality-based limits is determined by comparing the WLA for a pollutant to a measure of 
the effluent quality.  The measure of effluent quality is called Projected Effluent Quality (PEQ).  This is a 
statistical measure of the average and maximum effluent values for a pollutant.  As with any statistical method, 
the more data that exists for a given pollutant, the more likely that PEQ will match the actual observed data.  If 
there is a small data set for a given pollutant, the highest measured value is multiplied by a statistical factor to 
obtain a PEQ; for example, if only one sample exists, the factor is 6.2, for two samples - 3.8, for three samples 
- 3.0.  The factors continue to decline as samples sizes increase.  These factors are intended to account for 
effluent variability, but if the pollutant concentrations are fairly constant, these factors may make PEQ appear 
larger than it would be shown to be if more sample results existed. 
 
The terms and conditions of the permit will comply with the requirements of Ohio Administrative Code Chapter 
3745-33, and Ohio Revised Code Section 6111.03(J). 
  
PROCEDURES FOR THE FORMULATION OF FINAL DETERMINATIONS 
 
The draft action shall be issued as a final action unless the Director revises the draft after consideration of the 
record of a public meeting or written comments, or upon disapproval by the Administrator of the U.S. 
Environmental Protection Agency. 
 
Within thirty days of the date of the Public Notice, any person may request or petition for a public meeting for 
presentation of evidence, statements or opinions.  The purpose of the public meeting is to obtain additional 
evidence.  Statements concerning the issues raised by the party requesting the meeting are invited.  Evidence 
may be presented by the applicant, the state, and other parties, and following presentation of such evidence 
other interested persons may present testimony of facts or statements of opinion. 
 
Requests for public meetings shall be in writing and shall state the action of the Director objected to, the 
questions to be considered, and the reasons the action is contested.  Such requests should be addressed to: 
 

Legal Records Section 
Ohio Environmental Protection Agency 

P.O. Box 1049 
Columbus, Ohio 43216-1049 

 
Interested persons are invited to submit written comments upon the discharge permit.  Comments should be 
submitted in person or by mail no later than 30 days after the date of this Public Notice.  Deliver or mail all 
comments to: 
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
The Ohio EPA permit number and Public Notice numbers should appear on each page of any submitted 
comments.  All comments received no later than 30 days after the date of the Public Notice will be considered. 
 
Citizens may conduct file reviews regarding specific companies or sites.  Appointments are necessary to 
conduct file reviews, because requests to review files have increased dramatically in recent years. The first 250 
pages copied are free. For requests to copy more than 250 pages, there is a five-cent charge for each page 
copied. Payment is required by check or money order, made payable to Treasurer State of Ohio. 



Page 3 of 18 
 

INFORMATION REGARDING CERTAIN WATER QUALITY BASED EFFLUENT LIMITS 
 
This draft permit may contain proposed water-quality-based effluent limits (WQBELs) for parameters that are 
not priority pollutants.  (See the following link for a list of the priority pollutants:  
http://epa.ohio.gov/portals/35/pretreatment/Pretreatment_Program_Priority_Pollutant_Detection_Limits.pdf .)  
In accordance with ORC 6111.03(J)(3), the Director established these WQBELs after considering, to the extent 
consistent with the Federal Water Pollution Control Act, evidence relating to the technical feasibility and 
economic reasonableness of removing the polluting properties from those wastes and to evidence relating to 
conditions calculated to result from that action and their relation to benefits to the people of the state and to 
accomplishment of the purposes of this chapter.  This determination was made based on data and information 
available at the time the permit was drafted, which included the contents of the timely submitted NPDES permit 
renewal application, along with any and all pertinent information available to the Director.   
 
This public notice allows the permittee to provide to the Director for consideration during this public comment 
period additional site-specific pertinent and factual information with respect to the technical feasibility and 
economic reasonableness for achieving compliance with the proposed final effluent limitations for these 
parameters.  The permittee shall deliver or mail this information to:   
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
Should the applicant need additional time to review, obtain or develop site-specific pertinent and factual 
information with respect to the technical feasibility and economic reasonableness of achieving compliance with 
these limitations, a written request for any additional time shall be sent to the above address no later than 30 
days after the Public Notice Date on Page 1. 
 
Should the applicant determine that compliance with the proposed WQBELs for parameters other than the 
priority pollutants is technically and/or economically unattainable, the permittee may submit an application for 
a variance to the applicable WQS used to develop the proposed effluent limitation in accordance with the terms 
and conditions set forth in OAC 3745-33-07(D).  The permittee shall submit this application to the above 
address no later than 30 days after the Public Notice Date. 
 
Alternately, the applicant may propose the development of site-specific WQS pursuant to OAC 3745-1-39.  
The permittee shall submit written notification regarding their intent to develop site specific WQS for 
parameters that are not priority pollutants to the above address no later than 30 days after the Public Notice 
Date.  
 
DESCRIPTION OF DISCHARGE 
 
The 0.160 MGD (0.25 cfs) Wayne County Kidron Wastewater Treatment Plant (“Kidron WWTP”) was 
constructed in 2004.  A description and/or sketch of the location of the discharge is appended as  



Page 4 of 18 
 

Figure 1.  The Kidron WWTP wet-stream components consist of influent pumping, comminution/screening, 
flow equalization, extended aeration activated sludge biological treatment process, secondary clarification, 
tertiary rapid sand filtration, and ultraviolet (UV) light disinfection (see Figure 2).  Ferric chloride is utilized 
for phosphorus removal.  The facility discharges via Outfall 3PG00159001 to the North Fork Sugar Creek at 
River Mile (RM) 5.1.     
 
Waste activated sludge is stored in an aerated sludge holding tank and, subsequently, hauled to another NPDES-
permitted facility for further treatment and reuse/disposal.   
 
Error! Reference source not found. presents a summary of unaltered Discharge Monitoring Reports (DMRs).  
Data are presented for the period January 2014 - December 2018; current permit limits are provided for 
comparison.   
 
Table 2 summarizes the chemical specific data for Outfall 3PC00009001 by presenting the average and 
maximum Projected Effluent Quality (PEQ) values. Average PEQ (PEQavg) values represent the 95th percentile 
of monthly average data, and maximum PEQ (PEQmax) values represent the 95th percentile of all data points. 
 
RECEIVING WATER USE CLASSIFICATION 
 
North Fork Sugar Creek is described by Ohio EPA River Code 17-409 and Hydrologic Unit Code (HUC) 
050400010903.  The receiving water is classified for warm water habitat (WWH), agricultural water supply 
(AWS), primary contact recreation (PCR), and industrial water supply (IWS).  The following water quality 
standards and effluent standards and limitations were applied to the discharge:  Ohio Water Quality Standards 
(WQS), Waste Load Allocation (WLA), Ohio EPA Agency policies and/or guidance, and Plant Design criteria. 
 
Total Maximum Daily Load (TMDL) reports for the Sugar Creek basin, which includes the North Fork Sugar 
Creek, were completed by Ohio EPA in 2002 and 2007.  TMDLs identify and evaluate water quality problems 
in impaired water bodies and propose solutions to bring those waters into attainment.  The TMDL reports 
included effluent discharge recommendations for phosphorus (1.0 mg/L) and fecal coliform (1000 cfu/100 mL). 
 
DEVELOPMENT OF WATER-QUALITY-BASED EFFLUENT LIMITS 
 
Determining appropriate effluent concentrations is a multiple step process in which parameters are identified 
as likely to be discharged by a facility, evaluated with respect to Ohio water quality criteria, and examined to 
determine the likelihood that the existing effluent could violate the calculated limits.  In addition, 
antidegradation and whole effluent toxicity issues must be addressed.  
 
For those parameters that require a WLA, the results are based on the uses assigned to the receiving waterbody 
in OAC 3745-1.  Dischargers are allocated pollutant loadings/concentrations based on the Ohio WQS (OAC 
3745-1).  Most pollutants are allocated by a mass-balance method because they do not break down in the 
receiving water. For free-flowing streams, WLAs using this method are done using the following general 
equation: Discharger WLA = (downstream flow x WQS) - (upstream flow x background concentration).  
Discharger WLAs are divided by the discharge flow so that the allocations are expressed as concentrations.   
 
The applicable waterbody uses for this facility’s discharge and the associated stream design flows are as 
follows: 
 

Aquatic life (Warmwater Habitat) 
Toxics (metals, organics, etc.)  Average  Annual 7Q10 
       Maximum  Annual 1Q10 

  Ammonia     Average  Summer 30Q10 
            Winter 30Q10 
 Agricultural Water Supply      Harmonic mean flow 



Page 5 of 18 
 

Human Health (nondrinking)     Harmonic mean flow 
 
Table 3 lists the WQS that are applicable to the receiving stream. Allocations are developed using a percentage 
of the stream design flow as specified in   



Page 6 of 18 
 

Table 4.   
Parameter Units Season Value Basis 
Stream Flows 
  1Q10 cfs annual 0.04 USGS StreamStats V4 
  7Q10 cfs annual 0.05 USGS StreamStats V4 
  30Q10 cfs summer 0.09 USGS StreamStats V4 

  winter 0.29 
Derived from USGS Gage 03122850: Sugar Creek 
near Orrville (Drainage Area = 4.74 sq. mi.) 

  Harmonic Mean cfs annual 0.74 
Derived from USGS Gage 03123000: Sugar Creek 
at Beach City (DA = 4.74 sq. mi.) 

  Mixing Assumption % average 100   
  maximum 100  
 
Hardness, OMZ mg/L annual 255 STORET Station R05W27 
Hardness, IMZ mg/L annual 255 STORET Station R05W27 
 
pH S.U. summer 7.8 Station 901; 2014-2018; n=10; 75th Percentile 
  winter 7.7 Station 901; 2014-2018; n=4; 75th Percentile 
 
Temperature ºC summer 20.5 Station 901; 2014-2018; n=10; 75th Percentile 
  winter 7.9 Station 901; 2014-2018; n=4; 75th Percentile 
 
Kidron WWTP flow cfs annual 0.25 NPDES Application (0.160 MGD) 

Background Water Quality 

Ammonia (Summer) mg/L  0.05 
DMR; 2104-2018; n=10; 1<MDL; Station 801; 
Median Value 

Ammonia (Winter) mg/L  0.05 
DMR; 2104-2018; n=4; 0<MDL; Station 801; Mean 
Value 

Cadmium - TR µg/L  0 
Ohio EPA; 2017; n=5; 5<MDL; STORET Station 
R05P13; Mean Value 

Chromium - TR µg/L  0.4 
Ohio EPA; 2017; n=5; 3<MDL; STORET Station 
R05P13; Mean Value 

Hexavalent Chromium  µg/L  0 No representative data available. 

Copper - TR µg/L  4.3 
Ohio EPA; 2017; n=5; 0<MDL; STORET Station 
R05P13; Mean Value 

Dissolved Solids mg/L  1139 
Ohio EPA; 2017; n=5; 0<MDL; STORET Station 
R05P13; Mean Value 

Lead - TR µg/L  0.4 
Ohio EPA; 2017; n=5; 0<MDL; STORET Station 
R05P13; Mean Value 

Mercury ng/L  0 No representative data available. 

Nickel - TR µg/L  2.6 
Ohio EPA; 2017; n=5; 0<MDL; STORET Station 
R05P13; Mean Value 

Nitrate-N + Nitrite-N mg/L  8.1 
Ohio EPA; 2017; n=5; 0<MDL; STORET Station 
R05P13; Mean Value 

Zinc - TR µg/L  4.3 
Ohio EPA; 2017; n=5; 2<MDL; STORET Station 
R05P13; Mean Value 

 
STORET = US EPA STOrage and RETrieval Database  



Page 7 of 18 
 

Table 5 provides a summary of WLA to maintain the applicable WQS. The WLA results cannot exceed the 
Inside Mixing Zone Maximum (IMZM) values unless a mixing demonstration is completed in accordance with 
OAC 3745-2-08 that justifies an alternate value.  
 
After appropriate effluent limits are calculated, the reasonable potential of the discharger to violate the WQS 